STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

MISSOURI STATE OPERATING PERMIT

In compliance with the Missouri Clean Water Law (Chapter 644 RSMo, hereinafter, the Law), and the Federal Water Pollution
Control Act (Public Law 92-500, 92" Congress) as amended,

Permit No. MO-0001121

Owner: The Doe Run Resources Corporation d/b/a The Doe Run Company
Address: 1801 Park 270 Drive, #300, St. Louis, MO 63146
Continuing Authority: Same as above

Address: Same as above

Facility Name: The Doe Run Company, Glover Facility

Facility Address: 42850 Highway 49, Annapolis, MO 63620

Legal Description: See following page

UTM Coordinates: See following page

Receiving Stream: See following page
[...]
6.5 to 9.0 SU. The Water Quality Standard at 10 CSR 20-7.031(5)(e) states water contaminants shall not cause pH to be outside
the range of 6.5 to 9.0 standard pH units. Technology based limitations are less stringent; WQS are implemented as this facility
adjusts the pH of the wastewater during treatment in the system

Total Suspended Solids (TSS)
Daily monitoring only when a chronic or catastrophic storm event occurs. Discharge permissible only under circumstances listed
in special condition #2.

METALS:

Cadmium, Total Recoverable.

The RP analysis for outfall #003 has found reasonable potential to contribute to pollution of waters of the state for this parameter.
The categorical effluent limit in 40 CFR 440.102(b) requires a cadmium maximum daily concentration of 0.10 mg/L (100 pg/L).
The water quality based effluent limitations are calculated below, and are more protective than the categorical effluent limits.
(Table A2 of 10 CSR 20-7, pg.34)

Acute AQL: e”(1.0166 * In213 — 3.062490) * (1.136672 — In213 *0.041838) = 9.935 ug/L  [at hardness 213]
TR Conversion: AQL/Translator = 9.935/0.85 = 11.688 [at hardness 213]

Copper, Total Recoverable.

The RP analysis for outfall #003 has found reasonable potential to contribute to pollution of waters of the state for this parameter.
The categorical effluent limit in 40 CFR 440.102(b) requires a copper maximum daily concentration of 0.30 mg/L (300 pg/L).
The water quality based effluent limitations are calculated below, and are more protective than the categorical effluent limits.
(Table A2 of 10 CSR 20-7, pg.34)

Acute AQL: e7(0.9422 * In213 — 1.700300) * (0.960) = 27.393 ug/L [at hardness 213]
TR Conversion: AQL/Translator = 27.393 / 0.85 = 32.227 [at hardness 213]

Lead, Total Recoverable.

The RP analysis for outfall #003 has found reasonable potential to contribute to pollution of waters of the state for this parameter.
The categorical effluent limit in 40 CFR 440.102(b) requires a copper maximum daily concentration of 0.60 mg/L (600 pg/L).
The water quality based effluent limitations are calculated below, and are more protective than the categorical effluent limits.
(Table A2 of 10 CSR 20-7, pg.34)

Acute AQL: e"(1.273 * In213 - 1.460448) * (1.46203 — In213 * 0.145712) = 145.478 pug/L  [at hardness 213]
TR Conversion; AQL/Translator = 145.478 / 0.39 = 373.022 [at hardness 213]

Mercury, Total Recoverable.
Daily monitoring only when a chronic or catastrophic storm event occurs. Discharge permissible only under circumstances listed
in special condition #2.

Selenium, Total Recoverable
Daily monitoring only when a chronic or catastrophic storm event occurs. Discharge permissible only under circumstances listed
in special condition #2.

Thallium, Total Recoverable
Daily monitoring only when a chronic or catastrophic storm event occurs. Discharge permissible only under circumstances listed
in special condition #2.




The Doe Run Company, Glover Facility
Fact Sheet Page 4 of 29

Zinc, Total Recoverable.
Daily monitoring only when a chronic or catastrophic storm event occurs. Discharge permissible only under circumstances listed
in special condition #2.

OTHER:

Chloride
Daily monitoring only when a chronic or catastrophic storm event occurs. Discharge permissible only under circumstances listed
in special condition #2.

Sulfate
Daily monitoring only when a chronic or catastrophic storm event occurs. Discharge permissible only under circumstances listed
in special condition #2.

Chloride Plus Sulfate
The RP analysis for outfall #003 has found reasonable potential to contribute to pollution of waters of the state for this parameter.
The water quality based effluent limitations are calculated below.

Acute WLA: Ce = ((0.495 cfsDF + 0 cfsZID) * 1000 — (0 cfsZID * 0 background)) / 0.495 cfsDF = 1000

Part IV — Administrative Requirements

On the basis of preliminary staff review and the application of applicable standards and regulations, the Department, as administrative
agent for the Missouri Clean Water Commission, proposes to issue a permit(s) subject to certain effluent limitations, schedules, and
special conditions contained herein and within the operating permit. The proposed determinations are tentative pending public
comment.

PuBLIC NOTICE:

The Department shall give public notice that a draft permit has been prepared and its issuance is pending. Additionally, public notice
will be issued if a public hearing is to be held because of a significant degree of interest in and water quality concerns related to a draft
permit. No public notice is required when a request for a permit modification or termination is denied; however, the requester and
permittee must be notified of the denial in writing. The Department must issue public notice of a pending operating permit or of a new
or reissued statewide general permit. The public comment period is the length of time not less than 30 days following the date of the
public notice which interested persons may submit written comments about the proposed permit. For persons wanting to submit
comments regarding this proposed operating permit, then please refer to the Public Notice page located at the front of this draft
operating permit. The Public Notice page gives direction on how and where to submit appropriate comments.

v" The Public Notice period for this operating permit starts January 27, 2023 and ends February 27, 2023.

DATE OF STATEMENT OF BASIS: DECEMBER 27, 2022
COMPLETED BY:

KYLE O’ROURKE, ENVIRONMENTAL SPECIALIST

MISSOURI DEPARTMENT OF NATURAL RESOURCES

WATER PROTECTION PROGRAM

OPERATING PERMITS SECTION - DOMESTIC WASTEWATER UNIT
(573) 526-1289

Kyle.O’Rourke@dnr.mo.gov



The Doe Run Company, Glover Facility
Fact Sheet Page 5 of 29

MI1ssOURI DEPARTMENT OF NATURAL RESOURCES
FACT SHEET
FOR THE PURPOSE OF RENEWAL OF
MO-0001121
DoE RUN, GLOVER FACILITY

The Federal Water Pollution Control Act (Clean Water Act (CWA) 8402 Public Law 92-500 as amended) established the National
Pollutant Discharge Elimination System (NPDES) permit program. This program regulates the discharge of pollutants from point
sources into the waters of the United States, and the release of stormwater from certain point sources. All such discharges are unlawful
without a permit (§301 of the Clean Water Act). After a permit is obtained, a discharge not in compliance with all permit terms and
conditions is unlawful. Missouri State Operating Permits (MSOPS) are issued by the Director of the Missouri Department of Natural
Resources (Department) under an approved program, operating in accordance with federal and state laws (Federal Clean Water Act
and Missouri Clean Water Law 644 RSMo as amended). MSOPs may also cover underground injection, non-discharging facilities,
and land application facilities. Permits are issued for a period of five (5) years unless otherwise specified for less.

As per [40 CFR Part 124.8(a)] and [10 CSR 20-6.020(1)(A)2.] a factsheet shall be prepared to give pertinent information regarding

applicable regulations, rationale for the development of limitations and conditions, and the public participation process for the
Missouri State Operating Permit (MSOP or permit) listed below. A factsheet is not an enforceable part of a permit.

PART I. FACILITY INFORMATION

Facility Type: Industrial: Major, Primary, Categorical; <1 MGD
SIC Code(s): 1031

NAICS Code(s): 212230

Application Date: 03/31/2021

Modification Date: 04/01/2021

Expiration Date: 09/30/2021

Last Inspection: 12/08/2020

FACILITY DESCRIPTION:

The facility currently employs up to 7 people acting as a material transfer station, transferring and temporarily storing lead, copper, or
zinc concentrates and lead-acid batteries destined for recycling. Stormwater runoff from capped and vegetated slag piles on the site is
now deemed non-contact, non-industrial and may be allowed to flow into area streams.

Outfall #001 is an internal monitoring point, the discharge from the extended aeration wastewater treatment plant (WWTF). It includes
flows from employee hand washing and respirator wash and employee showers. This WWTF has a design population equivalent of
300 with a design flow of 30,000 gallons per day and an average flow of 1,400 gallons per day. The design sludge production is 6.0
dry tons per year, with sludge disposal via a contract hauler. The discharge from the plant then flows to outfall #003, the main
wastewater treatment facility for metals treatment. Outfall #003 is a combination of stormwater, process water, and sanitary
wastewater at what is known as the main wastewater treatment facility. All of these water flow into the stormwater tanks of the main
wastewater treatment facility. These tanks discharge in series to the 10.5 million gallon retention pond. Water in the retention pond is
treated at the main wastewater treatment facility for discharge. The treatment process consists of pH adjustment with sodium
hydroxide, sedimentation, clarification, filtration, and sludge thickening/dewatering. Total design flow into the retention pond is
638,000 gallons per day. Outfall #006 is an emergency discharge from the retention pond at the main wastewater treatment facility.
The flow from this discharge is dependent on precipitation.

PERMITTED FEATURES TABLE:

OUTFALL | AVERAGE FLOW DESIGN FLow TREATMENT LEVEL EFFLUENT TYPE
#001 0.02 MGD 0.03 MGD Aeration/Disinfection Domestic Wastewegg:n(:)nternal Monitoring
Precipitation, Process wastewater, stormwater, truck wash
#003 0.22 MGD 0.32 MGD Coagulation, Flocculation, : . '
Filtration water, domestic wastewater from outfall #001

#006 0 MGD 0 MGD Physical Settling Emergency Spillway




The Doe Run Company, Glover Facility
Fact Sheet Page 6 of 29

FACILITY MAP:




The Doe Run Company, Glover Facility
Fact Sheet Page 7 of 29

WATER FLOW DIAGRAM:

Facility Sanitary
Wastewater

North Lift l
Station

Facility I. (Storm .
Stormwater Dependent) Domestic
WWTP
Runoff Outfall
001

Retention Basin » Glover WTP Outfall Scoggins
003 Branch
Truck Wash y_ v v

b C T —T
South Lift i ! """ " Recirculation E i
Station ! i ! !
; e D .
Stormwater o ! X 006 !
Surge Tank i E
1
. X Slag Pile E
Slag PII,E Toe { .. ! Non-Contact !
Drains Stormwater |
(Leachate) Runoff

FACILITY PERFORMANCE HISTORY & COMMENTS:

The electronic discharge monitoring reports were reviewed for the last permit term. Exceedances were noted for the following
parameters. Cadmium had one exceedance of the daily maximum limit of 2.7 pg/L and three exceedances of the monthly average limit
of 1.1 pg/L. Lead had three exceedances of the daily maximum limit of 20.8 pug/L and seven exceedances of the monthly average limit
of 7.9 pg/L. pH limits were exceeded once in February of 2021 with a pH of 9.06 SU. Thallium had one exceedance of the monthly
average limit of 6.3 pg/L. Total Suspended Solids had one exceedance of the monthly average limit of 20 mg/L. The acute WET test
limit of 1 TU was exceeded twice, once during a quarterly test and once during accelerated testing. Zinc had one exceedance of the
daily maximum limit of 242.2 pg/L while also exceeding the monthly average limit of 72.5 pg/L.

The facility experienced an upset condition on March 4, 2021 as a result of an inoperable solids wasting line to the filter press and
related clarifier bed turbulence (reported to DNR in a March 22, 2021 email). An effluent sample at Outfall 003 was collected on
March 4™ during this upset condition resulting in exceedances of permit limits. Effluent sample results collected the morning of March
5t at Outfall 003 were within permit limitations. The effluent sample on March 4™ is considered an outlier and not representative of
typical operating conditions.

CONTINUING AUTHORITY:

The Missouri Secretary of State continuing authority charter number for this facility is F00232995; this number was verified by the
permit writer to be associated with the facility and precisely matches the continuing authority reported by the facility. The charter
number expires

OTHER ENVIRONMENTAL PERMITS:

In accordance with 40 CFR 122.21(f)(6), the facility reported other environmental permits currently held by this facility. This facility
has the following permits:

USACE Permit - MVS-2018-676

MMWM Permit — MM-003T

Land Disturbance Permit - MORA17110

RCRA Haz-Waste EPA Generator ID — MOD048833875



The Doe Run Company, Glover Facility

Fact Sheet Page 8 of 29
PART II. RECEIVING WATERBODY INFORMATION
RECEIVING WATERBODY TABLE:
OUTFALL WATERBODY NAME CLAss | WBID DESIGNATED USES DISTANCE TO 12-piGIT HUC
SEGMENT
4003 & _ GEN, HHP, IRR, LWW, _
4006 Scoggins Branch C 3940 SCR, V\/(iCIJ_PE; WWH 0.0mi 08020202-0301
4003 and | GEN, HHP, IRR, LWW, | Yy
Big Creek P 2916 SCR, WBC-A, WWH 0.3 mi
#006 (ALP)

Classes are representations of hydrologic flow volume or lake basin size as defined in 10 CSR 20-7.031(1)(F). L1: Lakes with drinking water supply - wastewater
discharges are not permitted to occur to L1 watersheds per 10 CSR 20-7.015(3)(C); L2: major reservoirs; L3: all other public and private lakes; P: permanent streams;
C: streams which may cease flow in dry periods but maintain pools supporting aquatic life; E: streams which do not maintain surface flow; and W: wetlands. Losing
streams are defined in 10 CSR 20-7.031(1)(O) and are designated on the losing stream dataset or determined by the Department to lose 30% or more of flow to the
subsurface.

WBID: Waterbody Identification Number: Missouri Use Designation Dataset per 10 CSR 20-7.031(1)(Q) and (S) as 100K Extant-Remaining Streams or newer; data
can be found as an ArcGIS shapefile on MSDIS at ftp://msdis.missouri.edu/pub/Inland_Water Resources/MO_2014 WQS_Stream_Classifications_and_Use_shp.zip;
New C streams described on the dataset per 10 CSR 20-7.031(2)(A)3 as 100K Extent Remaining Streams.

HUC: Hydrologic Unit Code https://water.usgs.gov/GIS/huc.html

Designated Uses:
10 CSR 20-7.031(1)(C)1: ALP - Aquatic Life Protection (formerly AQL); current uses are defined to ensure the protection and propagation of fish shellfish and
wildlife, further subcategorized as: WWH — Warm Water Habitat; CLH — Cool Water Habitat; CDH — Cold Water Habitat; EAH — Ephemeral Aquatic Habitat;
MAH - Modified Aquatic Habitat; LAH — Limited Aquatic Habitat. This permit uses ALP effluent limitations in 10 CSR 20-7.031 Table A1-B3 for all habitat
designations unless otherwise specified.
10 CSR 20-7.031(1)(C)2: Recreation in and on the water
WABC is Whole Body Contact recreation where the entire body is capable of being submerged;
WBC-A - whole body contact recreation supporting swimming uses and has public access;
WBC-B — whole body contact recreation not included in WBC-A;

SCR = Secondary Contact Recreation (like fishing, wading, and boating)

10 CSR 20-7.031(1)(C)3to 7:

HHP (formerly HHF) — Human Health Protection as it relates to the consumption of fish and drinking of water;

IRR —irrigation for use on crops utilized for human or livestock consumption, includes aquifers per 10 CSR 20-7.031(6)(A);

LWW - Livestock and Wildlife Watering (current narrative use is defined as LWP = Livestock and Wildlife Protection), includes aquifers per 10 CSR 20-
7.031(6)(A);

DWS - Drinking Water Supply, includes aquifers per 10 CSR 20-7.031(6)(A);

IND - industrial water supply

10 CSR 20-7.031(1)(C)8 to 11: Wetlands (10 CSR 20-7.031 Tables A1-B3) do not have corresponding habitat use criteria for these defined uses: WSA — storm- and
flood-water storage and attenuation; WHP — habitat for resident and migratory wildlife species; WRC — recreational, cultural, educational, scientific, and natural
aesthetic values and uses; WHC — hydrologic cycle maintenance.

10 CSR 20-7.015(7) and 10 CSR 20-7.031(6): GRW = Groundwater

Other Applicable Criteria:

10 CSR 20-7.031(4): GEN — general criteria; acute toxicity criteria applicable to all waters even those lacking designated uses
10 CSR 20-7.031(5)(N)6: NNC - lake numeric nutrient criteria apply

Water Quality Standards Search https://apps5.mo.gov/mocwis_public/waterQualityStandardsSearch.do